
236 © 2021 The Authors Water Reuse | 11.2 | 2021

Downloaded fr
by guest
on 09 April 202
Application of an integrated dissolved ozone flotation

process in centralised fracturing wastewater treatment

plant

Zhuodi Yao, Xin Jin, Jingwen Liang, Rui Wang, Pengkang Jin ,

Guangping Li, Liushuan Yao and Zhe Wang
ABSTRACT
To solve the problems of unstable chemical oxygen demand (COD), turbidity and suspended solid (SS)

removal for the electrocatalytic process and unstable operation of the subsequent ultrafiltration

membrane–reverse osmosis membrane in a centralised fracturing wastewater treatment plant in

Inner Mongolia, the integrated dissolved ozone flotation (DOF) process was proposed to replace the

original electrocatalytic process. Multiple processes, such as ozonation, flotation, coagulation and

decolourisation, can be achieved in one integrated DOF reactor. The results showed that the removal

efficiency of COD, colour, turbidity and SS in the DOF process could reach 25.4, 49.9, 95 and 96%,

respectively. Meanwhile, the treatment cost was reduced by 47% (i.e., 1.77 RMB/m3 for the DOF

process) compared with the electrocatalytic process.

Key words | advanced treatment, dissolved ozone flotation, fracturing wastewater, reconstruction

project
HIGHLIGHTS

• Multiple physio-chemical processes can be achieved in one integrated DOF reactor.

• The DOF exhibited higher removal efficiency compared with the electrocatalytic process.

• The DOF has stable removal efficiency during drastical influent quality variation.

• The treatment cost was reduced by 47% compared with the electrocatalytic process.
This is an Open Access article distributed under the terms of the Creative

Commons Attribution Licence (CC BY 4.0), which permits copying,

adaptation and redistribution, provided the original work is properly cited

(http://creativecommons.org/licenses/by/4.0/).

doi: 10.2166/wrd.2021.096

om http://iwa.silverchair.com/jwrd/article-pdf/11/2/236/898314/jwrd0110236.pdf

4

Zhuodi Yao
Xin Jin
Jingwen Liang
Rui Wang
Pengkang Jin (corresponding author)
Key Lab of Northwest Water Resource,
Environment and Ecology, MOE,

Xi’an University of Architecture and Technology,
Xi’an 710055,
China
E-mail: pkjin@hotmail.com

Guangping Li
Liushuan Yao
Zhe Wang
Inner Mongolia Hengsheng Environmental
Technology Engineering Co., Ltd,

Ordos 017399,
China

mailto:pkjin@hotmail.com
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
https://crossmark.crossref.org/dialog/?doi=10.2166/wrd.2021.096&domain=pdf&date_stamp=2021-03-15


237 Z. Yao et al. | Integrated dissolved ozone flotation process in fracturing wastewater treatment Water Reuse | 11.2 | 2021

Downloaded from http
by guest
on 09 April 2024
GRAPHICAL ABSTRACT
INTRODUCTION
The fracturing wastewater (FWW) comes mainly from the

fracturing fluid that flows back to the surface from the well-

bore during the fracturing process (Shih et al. ).

Hydraulic fracturing is a technique used to extract oil or

natural gas from impermeable host rocks, which involves

horizontal drilling into rock formations and injection of

high-pressure fracturing fluid (Williams et al. ; Schultz

et al. ). In the hydraulic fracturing process, up to

24,500 m3 of water-based fluid can be injected into a

single well, and 70% of the fracturing fluid is returned to

the surface for harmless disposal (Wang et al. a).

FWW is a mixture of a variety of compositions, including

fracturing fluid additives, as well as geological inorganic

and organic substances and their conversion products

(Barati & Liang ; Luek & Gonsior ). FWW has

the characteristics of high salt, high organic matter and

high viscosity (Yost et al. ; Stringfellow et al. ).

In the FWW treatment area, no single treatment process

can meet the requirements for stable effluent quality, and

two or more combined processes can ensure stable effluent

characteristics (Fakhru’l-Razi et al. ). These indepen-

dent processes that can be combined include physical,

chemical, and biological treatments. Extensive research

has shown that: (1) the physical treatment method has the
://iwa.silverchair.com/jwrd/article-pdf/11/2/236/898314/jwrd0110236.pdf
problems of high initial investment and sensitivity to the

influent flow; (2) chemical treatment has the problems of

high operating cost and disposal of waste sludge; and (3)

the biological treatment is sensitive to influent organic

matter and salt concentration (Gordalla et al. ; Olsson

et al. ; Lester et al. ). Choosing the most suitable

FWW treatment technology will ultimately depend on the

pollutant characteristics and treatment volume of the

single processing unit (Estrada & Bhamidimarri ).

A centralised fracturing wastewater treatment plant

(CFWTP) is located in Ordos, Inner Mongolia, with an

FWW treatment capacity of 5,000 m3/d. The CFWTP

applies microelectrolysis, Fenton oxidation, coagulation

and chemical precipitation for the pre-treatment of FWW

to initially reduce the chemical oxygen demand (COD)

and Ca2þ and Mg2þ concentrations while increasing the bio-

degradability of the effluent (Wang et al. ; He et al. ;

Zhang ). The effluent from the pre-treatment stage enters

the biological anaerobic–anoxic–oxic (AAO) process for

treatment. This stage further reduces the COD in the water

while reducing the concentrations of total nitrogen and

total phosphorus (Ding et al. ; Zhang et al. ).

Because FWW has the characteristics of high salt, high

organic matter and high viscosity, the effluent from the



238 Z. Yao et al. | Integrated dissolved ozone flotation process in fracturing wastewater treatment Water Reuse | 11.2 | 2021

Downloaded fr
by guest
on 09 April 202
biological treatment cannot meet the reuse water standard

(GB/T18920-2002), which can be used as a compound dril-

ling fluid and for miscellaneous municipal purposes

(Lira-Barragán et al. ). If the AAO effluent can be used

for miscellaneous municipal purposes, it must pass through

an ultrafiltration membrane and a reverse osmosis mem-

brane (Qurie et al. ). Therefore, advanced treatment is

necessary for the AAO effluent to meet the requirements

of reclaimed water.

The existing advanced treatment process for this

CFWTP is an electrocatalytic system (ECS) and dual-

media filtration. However, due to the large number of chlor-

ide ions in the raw water during the actual operation, the

chloride ions in the water were oxidised to chlorine gas

under the action of the electric current, and the chlorine

gas further reacted with water to form hypochlorous acid

and hydrochloric acid (Zodi et al. ; Gao et al. ).

This reaction not only causes a waste of electric energy

but also generates oxidising substances that need to be neu-

tralised by adding reducing substances; otherwise, the

presence of these miscellaneous will cause irreversible pol-

lution in the subsequent processing system (Dixon et al.

; Jin et al. a). At the same time, partially generated

chlorine gas emissions to the air would also threaten the

health of on-site operators (Clark et al. ). To solve the

above problems and maintain favourable dissolved organic

matter removal efficiency, the proposed integrated DOF pro-

cess was applied in this study (Jin et al. ). In this

process, ozonation and flocculation are carried out simul-

taneously during the air flotation process, and the flocs are

attached to the microbubbles discharged with the scum

(Jin et al. ). Our previous study indicated that the

metal coagulants in the integrated DOF process can act as

catalysts to promote the generation of hydroxyl radicals

(Jin et al. ).

The DOF process has been applied in many fields such

as urban wastewater treatment plants, printing and dyeing

wastewater, milk industry wastewater and cosmetic waste-

water (Lee et al. ; Bogacki et al. ; Wang et al.

b; Pereira et al. ). Nevertheless, there are few

reports on the application of advanced FWW treatment.

Therefore, it is necessary to carry out long-term experimen-

tal research on the application of the DOF process to FWW

advanced treatment to evaluate the feasibility of the process.
om http://iwa.silverchair.com/jwrd/article-pdf/11/2/236/898314/jwrd0110236.pdf

4

The aim of this study was to investigate the removal per-

formance of the DOF process under long-term operating

conditions. In addition, a comparison between the DOF

and the original ECS process was conducted to better under-

stand the advantage of the DOF process in terms of removal

performance and cost.
MATERIALS AND METHODS

Raw water quality

The DOF reactor was fed with the effluent from the sedimen-

tation tank in a centralised fracturing wastewater treatment

plant (CFWTP) in Inner Mongolia, China. The CFWTP

mainly treats pre-treated FWW with a biological anaerobic–

anoxic–oxic (AAO) treatment process. The main operating

parameters of the oxic section are as follows: total hardness¼
469.6± 187.3 mg/L, total alkalinity¼ 770.1± 386.5 mg/L,

total phosphorus¼ 5.8± 1.4 mg/L, total nitrogen¼ 21.1±

6.8 mg/L, SV30¼ 48.5± 19.5%, SVI¼ 23.0± 10% and

sludge concentration¼ 19,600± 4,600 mg/L. The raw water

possessed the following characteristics: COD¼ 396.3±

192.7 mg/L, colour¼ 223.8± 155.8 PCU, turbidity¼
31.45± 22.99 NTU, SS¼ 67.80± 32.72 and pH¼ 7.89±

0.16.

DOF experimental set-up

Figure 1 presents the experimental set-up of the DOF reac-

tor, which contains four main parts: the water inlet

system, DOF unit, dosing system and ozone generation

system. The DOF unit is composed of two cylindrical reac-

tion vessels, which are independent of each other. A single

reactor is divided into three portions, consisting of inner,

middle and outer cylinders. The outer cylinder is the

ozone flotation area, the middle cylinder is the flocculation

area, and the inner cylinder is the sedimentation separation

region. The inner diameter of a single reactor column is

3,400 mm, the total height of the main body is 7,000 mm,

and the effective volume is 50 m3.

Table 1 shows the operating parameters of the DOF

reactor. Treatment capacity refers to the total influent to

the DOF unit. The influent of a single cylindrical reaction



Figure 1 | Experimental set-up of the DOF reactor.

Table 1 | DOF process operating parameters

Project Value

Treatment capacity 50 m3/h

PAC dosage 550 mg/L

PAM dosage 2.5 mg/L

Ozone concentration 35 mg O3/Lliquid

Total hydraulic retention time 120 min

239 Z. Yao et al. | Integrated dissolved ozone flotation process in fracturing wastewater treatment Water Reuse | 11.2 | 2021

Downloaded from http
by guest
on 09 April 2024
vessel is 25 m3/h, and the remaining items refer to the oper-

ating parameters of a single cylindrical reaction vessel.

The raw water is pumped into the DOF reactor, mixed

with the poly-aluminium chloride (PAC) in the pipeline

mixer and enters the outer cylinder area. Ozone, PAC and

water pollutants are in full contact and mixed in this region.

On the one hand, organic matter reacts under the combined

action of ozone and PAC; on the other hand, the microbubbles

generated during the aeration process adsorb suspended pollu-

tants to float on the liquid surface in the form of scum (Jin

et al. ). The scum formed after ozone flotation is removed

by the slag scraper, then the water flows to the middle cylinder

area through the overflow port, and polyacrylamide (PAM) is

added to this area. In the middle cylinder area, the stirring

device installed on the top of the processing unit performs

slow stirring to make the water fully mixed, and the flocs pro-

duced by flocculation enter the inner cylinder area with the

water flow. In the inner cylinder area, the sludge-water separ-

ation efficiency is improved by the inclined plate, and the
://iwa.silverchair.com/jwrd/article-pdf/11/2/236/898314/jwrd0110236.pdf
clean water is discharged through the outlet weir. The sludge

is collected at the bottom of the tank and regularly discharged